
Main Frame & Fittings
01/04/2018  21:08:16

Rocket III > ROCKET III TOURING > Frame, Footrests, Engine Mudguards & Stand > Main Frame & Fittings

SEQ PartNumber Part Disc RRP Qty CommentReq.

1 T2073275 Frame Assembly, 

World

9  182,960.00  0 1

1 T2073276 Frame Assembly, 

Canada

9  182,960.00  0 1

1 T2073277 Frame Assembly, 

Americas

9  182,960.00  0 1

2 T2057120 Locking Ring, M30 STD  980.00  0 1

3 T2057121 Pivot Bolt, 

Adjustable, M30

STD  2,730.00  0 1

4 T2079657 Locking Ring, M22 STD  980.00  0 2

5 T2079676 Adjuster Collar STD  1,860.00  0 2

6 T3150143 Bolt, HHF, M12 x 

282,10.9,Slv

STD  1,250.00  0 1

7 T3350234 Locknut, Flgd, M12 x 

1.25

STD  350.00  0 5

8 T3150317 Bolt, HHF, M12 x 85, 

Silver

STD  360.00  0 2

9 T3150316 Bolt, HHF, M12 x 70, 

Silver

STD  770.00  0 2

10 T2073211 Rubber, Protector, 

Mudguard

STD  160.00  0 2

11 T2073199 Rubber Protector, 

Mudguard

STD  120.00  0 2

12 T2073086 Cover, Headstock, 

LH

STD  740.00  0 1

13 T2073087 Cover, Headstock, 

RH

STD  740.00  0 1

14 T3330727 Screw, But/Hd, M6 x 

20, Slv

STD  200.00  0 > 476678 4

14 T3330727 Screw, But/Hd, M6 x 

20, Slv

STD  200.00  0 476679 > 4

15 T3700233 Clip, Brake Hose STD  350.00  0 3

16 T3700201 Clip, Edge Type, 

Single

STD  230.00  0 1

17 T3931201 Label, ECE  0 AU, JP & NZ only 1

18 A9758099 Dresser Bars, 

Engine, Kit

STD  26,730.00  0 Special Edition Only 1

19 T3205781 Bolt, HHF, Lghtd, M8 

x 1.25 x 25, Slv

STD  100.00  0 574821 > 4

IMAGE UNAVAILABLE



Main Frame & Fittings
01/04/2018  21:08:16

Rocket III > ROCKET III TOURING > Frame, Footrests, Engine Mudguards & Stand > Main Frame & Fittings

20 T2079923 Dresser Bar, Engine, 

LH

STD  14,520.00  0 574821 > 1

21 T2079924 Dresser Bar, Engine, 

RH

STD  14,520.00  0 574821 > 1


